

CERTIFICATE OF ANALYSIS



1819 Clarkson Rd.
Chesterfield, MO 63017
Phone: (636) 537-2600

Release Number: 589630
Ship Date: 5/16/2023

Page: 5 of 11

Chemistry		Heat Number	4134964M23										MELTED INSIDE USA MANUFACTURED I				
C: 0.0800	Mn: 0.5200	P: 0.0090	S: 0.0004	Si: 0.0200	Cu: 0.0700	Al: 0.0350	V: 0.0010	Ni: 0.0300	Nb/CB: 0.0240								
Cr: 0.0600	Ti: 0.0010	Mo: 0.0100	B: 0.0001	CE: 0.191	N: 0.0040	CA: 0.0013	Sn: 0.0040										

Tag No	Product	Gage	Width	Length	Weight	Coating	Prod Plant	Part Number	Grade	Tensile	Yield	Elong
200784498	Hot Rolled	0.1870	2.0000	480.0000	6.220		ELKHART	21280N187HR000AB40ST		66477	56290	32
				2" SQ X 0.187 HR X 40'				Cust PO: SSW135682		A500 21 B & C MELTED & MFG USA		